
   

 

FOLLO CORPUS SX / SXT / SXG 
 

 

 

 

 

 

 
 

 

 

 
 



 
 

FOLLO CORPUS SX / SXT / SXG 
 
 
 
We congratulate you on choosing a Follo Corpus product. This instruction makes it able for 
you to take full advantage of the product from the first day in use. Please read these 
instructions carefully before taking the product into use.  
Contents: Check list, unpacking/installation, safety information, how to use, maintenance 
instructions, technical specifications and spare parts list 

 
 
ORDER NO.:  

COLOUR:  

SERIAL NO.:  

 

 
 
 

FUNCTION TEST:  

 Bottom frame (screws, plastic parts, surface)  Cushions (colour, screws, surface) 

 Top frame (screws, plastic parts, surface)  Paper roll holder 

 Surfaces (no damages)  Foot pedal, lowering/raising.  

 Raising (function/noise)  110 Voltage                 220 Voltage 

 
 
 
 
 
  

ASSEMBLED (date/sign.):   

 
 

END CONTROLLED (date/sign.):   

 
 

PACKING CONTROL: (date/sign.):   

 

 

 

FOLLO FUTURA AS  - POSTBOKS 112 -  1430 ÅS - NORWAY 

WWW.FOLLO-FUTURA.NO 18/02/15 
Side 2 
Rev: 00



18/02/15 
Side 3 
Rev: 00



18/02/15 
Side 4 
Rev: 00



18/02/15 
Side 5 
Rev: 00



Follo Corpus SXT

126-225200T

Follo Corpus SXG

126-225300G

1

1

4

4

4

4

3

2
7

8

18/02/15 
Side 6 
Rev: 00



Follo Corpus SX Bas

126-225100H

Follo Corpus SX Prima

126-225020P

1

1

7

7

8

4

4

10

11

9

12

13

18/02/15 
Side 7 
Rev: 00



 
 
 
 FOLLO CORPUS SX / SXT / SXG 
 

BEREGNET BRUK SX 

Follo Corpus SX er en fysioterapi-, undersøkelses- og behandlingsbenk ment for behandling av pasienter. 
 
BEREGNET BRUK SXT 
Follo Corpus SXT er en undersøkelses- og behandlingsbenk ment for behandling av pasienter. 
 
BEREGNET BRUK SXG 
Follo Corpus SXG er en gynekolog-, undersøkelses- og behandlingsbenk ment for behandling av pasienter. 
 
KONTROLL VED LEVERING 
Informer transportøren umiddelbart ved eventuell transportskade. Ta vare på emballasjen helt til transportøren har kontrollert varene og man 

har kommet fram til en avtale. 
 
Utpakking/installering 
1. Vær forsiktig ved åpning av emballasjen, kniv eller skarpe gjenstander skal IKKE brukes da det kan skade produktet. 
2. Sjekk at produktet ikke har transportskader. 
3. Prøv ut benkens funksjoner. 
 
Sikkerhetsinformasjon 
1. Gjør deg kjent med benkens håndtak og brytere før betjening. 
2. Ved justering, pass på at ikke noe kommer i klem. 
3. Benken må ikke belastes med mer enn angitt dynamisk belasting. 
4. Forsikre deg om at benken står på et stødig underlag. 
5. Forsikre deg om at hjulene er låst før behandlingen starter. 
 
Garantier 
Follo Futura gir 2 års garanti på materialer og tilvirkningsfeil, under forutsetning av at produktet benyttes i tråd med produktets formål og i 
henhold til bruksanvisningen. Slitasje og skader på overflatebehandlede deler gis det ikke garanti på. Skader som skyldes unormal bruk, 
eller som er forårsaket av overlast, dekkes ikke av garantien. Instruksjonene for vedlikehold og bruk må overholdes for at garantien skal 
gjelde. Forutsatt at produktet er vedlikeholdt, som beskrevet i denne bruksanvisning, er forventet levetid 5 år. Produktet skal ikke modifiseres 
eller brukes med andre deler enn originalt. Produsentansvaret for CE - merkingen faller bort ved enhver egen modifisering. 
 

 Benken har 6 mnd. garanti på puter ved produksjonsfeil. (Ikke mot transportskader eller kuttskader ved åpning av emballasje). 
 Benken har 2 års garanti på elektriske deler. 
 Benken har 5 års produksjonsgaranti på mekaniske konstruksjoner. 

 
Denne benken er montert, kontrollert og godkjent i henhold til bedriftens kvalitetssystem.  
 
Brukerveiledning SX / SXT / SXG 
Høydeinnstilling:  
Betjen fotpedalen (1) for å justere benken til ønsket høyde. 
 
Betjening av brems: 
Man kan betjene hjulbremsene fra en side av benken. Produktet er ikke utstyrt med sentrallås, men bremsefunksjonen fungerer i par, ett par 
ved hodeputen og ett par ved fotenden. Bremsepedalen (4) er merket med en rød og en grønn del. Press ned den røde delen for å aktivere 
bremsen. NB! Begge bremsesettene må aktiveres for at benken skal stå rolig. Press ned den grønne delen for å frigjøre bremsefunksjonen.  
 
Brukerveiledning SX / SXG 
Betjening av hodepute: 
Hodeputen (8) reguleres ved bruk av hendel plassert under hodepute (7). Dra hendelen mot deg og juster puten i ønsket posisjon, slipp 
hendelen. NB! Hodeputen er ikke konstruert for å sittes på. 
 
Brukerveiledning SX 
Betjening av bakpute:  
Bakpute (10) reguleres ved å betjene hendelen (11) som er plassert på undersiden av puten. Trykk inn hendelen og juster puten til ønsket 
posisjon og slipp deretter hendelen for å låse puten.  
 
Justering av understell:  
Benkens stabilitet justeres ved å regulere justeringsbeinet (9). Løsne først på kontramutteren(12), deretter reguleres den stillbare foten (13) 
til benken står stabilt, så sikres justeringsbeinet ved å stramme til kontramutteren. 
 
Brukerveiledning SXT 
Betjening av hodepute: 
Håndtak (3) foran/under hodeputen løser ut låsingen på hodeputen slik at hodeputen kan vippes opp eller ned. Slippes håndtaket blir 
hodeputen stående låst i stillingen. NB! Pass på at håndtaket (3) peker nedover, slik at hodepute (2) og håndtak ikke kommer i klem. 
 
 
 

18/02/15 
Side 8 
Rev: 00



Brukerveiledning SXG 
Betjening av benstøttene:  
Løsne på ratt (6) og dra røret ut til ønsket posisjon i horisontal retning og stram deretter rattet til igjen. For å justere benstøttene i riktig 
høyde: Løsne på håndtak (5) og juster til ønsket høyde, stram deretter håndtaket til igjen. 
 
 
 
Vedlikehold/ettersyn 
Hver tredje måned sjekkes følgende: 
1. Skader eller slitasje på ledningene. 
2. Sjekk at høydejusteringen og alle betjeningshendler og pedaler virker som de skal. 
3. Påfør et tynt lag med vanlig silikonspray på glideflater. 
4. Kontroller seegerringer og skruer at de ikke har løsnet eller er borte. 
5. Kontroller at bremsefunksjonen virker som den skal. 
 
 
Rengjøring 
For å ivareta skaien må den rengjøres regelmessig. En myk klut og varmt såpevann skal benyttes. Mild såpe og såpeflak anbefales, rester 
av såpen fjernes med kaldt vann, tørk deretter med en myk klut. Hvis skitten har satt seg fast, kan en myk børste benyttes. 
Skai er motstandsdyktig mot milde syrer, alkaliske væsker og husholdningsflekker. Flekker av kulepenn, leppestift, aviser og 
matrester kan bli sittende fast og må fjernes straks med en myk klut eller svamp fuktet i såpevann. Legg ikke varme/kalde pakninger 
direkte på skaien. Oppløsningsmiddel, vokspolish, sterkt syntetisk vaskemiddel eller kjemisk vaskemiddel skal ikke brukes. Bruk av 
disse stoffene ødelegger plasten, stoffet stivner og brister. 
 
Resirkulering 
Aktuator, kontrollboks og fotkontakt deponeres som elektroavfall. Bunnramme, saksevanger, toppramme og puteramme deponeres 
som metall. Plastprodukter og puter deponeres som restavfall.  
 
Elektromotoren  
Elektromotoren er klargjort og testet fra fabrikk, men ved feilfunksjon bør følgende kontrolleres: 
1. Kontroller at ledningsstøpselet er fullstendig festet. 
2. Kontroller at elektrisk kontakt på motor er ordentlig festet. 
 
 
Tekniske spesifikasjoner SX 
Høyde 
min/maks: 

Bredde: Lengde: Vekt: Maks dynamisk 
belastning: 

50 / 102 cm 70 cm 201 cm 74 kg 225 kg 
 
Tekniske spesifikasjoner SXT 
Høyde 
min/maks: 

Bredde: Lengde: Vekt: Maks dynamisk 
belastning: 

51 / 104 cm 70 cm 210 cm 76 kg 225 kg 
 
Tekniske spesifikasjoner SXG 
Høyde 
min/maks: 

Bredde: Lengde: Vekt: Maks dynamisk 
belastning: 

51 / 104 cm 70 cm 200 cm 70 kg 225 kg 
 

 

18/02/15 
Side 9 
Rev: 00



FOLLO CORPUS SX / SXT / SXG 
 
ANVÄNDNINGSOMRÅDE SX 
Follo Corpus SX är en fysioterapi-, undersöknings- och behandlingsbänk. 
 
ANVÄNDNINGSOMRÅDE SXT 
Follo Corpus SXT är en undersöknings- och behandlingsbänk. 
 
ANVÄNDNINGSOMNRÅDE SXG 
Follo Corpus SXG är en gynekolog-, undersöknings- och behandlingsbänk. 
 
KONTROLL VID LEVERANS 
Informera transportören omgående vid eventuella transportskador. Spara emballaget tills transportören undersökt detta och 
produkten. 
 
UPPACKNING/INSTALLATION 

1. Var försiktig vid öppning av emballaget. Kniv eller andra vassa föremål skall inte användas då det kan skada liggytan. 
2. Kontrollera att produkten inte har några transportskador. 
3. Prova bänkens alla funktioner. 

 
SÄKERHETSINFORMATION 

1. Gör dig bekant med bänkens alla funktioner. 
2. Vid justering av inställningar kontrollera att inget kommer i kläm. 
3. Bänken får inte belastas med mer än angiven dynamisk eller statisk belastning. 
4. Försäkra dig om att bänken står på ett stadigt underlag. 
5. Försäkra dig om att bänkens hjul är låsta innan behandlingen påbörjas. 

 
GARANTIER 
Follo Futura ger 2 års garanti på material och tillverkningsfel under förutsättning att bänken används till angivna användningsområde 
och enligt bruksanvisningen. Ingen garanti lämnas på slitage eller skador på lackerade ytor. Skador förorsakade av onormal 
användning eller av överlast täcks inte av garantin. Förutsatt att produkten används och underhålls enligt denna bruksanvisning är 
den förväntade livslängden minst 5 år.  
 
Produkten skall inte modifieras eller användas med andra delar än originaldelar. Tillverkarens ansvar för CE-märkningen försvinner 
vid egen modifiering. 
Bänken har 6 månaders garanti på dynor vid produktionsfel (gäller inte för transportskador, etc.) 
Bänken har 2 års garanti på elektriska delar. 
Bänken ha 5 års produktionsgaranti på mekaniska delar. 
 
Denna bänk är monterad, kontrollerad och godkänd enligt tillverkarens kvalitetssystem. 
 
BRUKSANVISNING SX / SXT / SXG 
Höjdinställning: 
Använd fotkontrollen (1) för att justera bänken till önskad höjd. 
 
Bromsar: 
Hjulen kan bromsas från båda sidor av bänken. Bänkens bromsar fungerar i par, ett par vid huvudändan ett par vid fotändan. 
Bromspedalen (4) har en röd och en grön markering. Tryck ner den röda delen för att aktivera bromsen och den gröna delen för att 
frigöra bromsen. OBS att båda bromsarna måste aktiveras för att bänken skall stå stadigt. 
 
BRUKSANVISNING SX / SXG 
Reglering huvuddynan: 
Huvuddynan (8) justeras genom handtaget placerat under huvuddynan. Dra handtaget mot dig och justera dynan i önskat läge, 
släpp handtaget varvid dynan låses. OBS att huvuddynan inte är konstruerad för att sitta på. 
 
BRUKSANVISNING SX 
Reglering av ryggdynan: 
Ryggdynan (10) regleras genom handtaget (11) placerat under dynan. Tryck in handtaget och justera dynan till önskad position och 
släpp därefter handtaget för att låsa dynan. 
 
Justering av ställbar fot: 
Om golvet där bänken står är ojämnt går detta att kompensera med hjälp av en ställbar fot i ett av stödbenen (9). För att justera 
lossar man den övre låsmuttern (12). Ställfoten går sedan att skruva in eller ut och på så sätt kompensera ojämnheten. Glöm ej dra 
åt låsmuttern (12) när önskad höjd är inställd.  
 
BRUKSANVISNING SXT 
Reglering av huvuddynan: 
Huvuddynan regleras genom handtaget (3) som är placerat under framkanten av dynan. Tryck in handtaget och justera dynan i 
önskat läge och släpp därefter handtaget för att låsa dynan. Se till att handtaget (3) pekar nedåt så att inte huvuddynan och handtag 
kommer i kläm. 
 
BRUKSANVISNING SXG 
Justering av benstöd: 
Lossa på ratten (6) och dra ut röret till önskad position och dra sedan åt ratten. För att justera benstödets höjd. Lossa på handtag (5) 
och justera till önskad höjd. Dra därefter åt handtaget igen. 

18/02/15 
Side 10 
Rev: 00



 
UNDERHÅLL/KONTROLL 
Var tredje månad kontrolleras följande: 

1. Eventuella skador eller slitage på kablarna 
2. Att alla höjdjusteringar, pedaler och övriga reglage fungerar 
3. Smörj med ett tunt lager silikonspray på alla glidytor 
4. Att alla skruvar, bultar och segersäkringar sitter fast 
5. Att hjulens bromsfunktion fungerar. 

 
RENGÖRING 

 
Vid normal rengöring av liggytan använd en mjuk fuktad trasa (tvållösning). Torka av med en med vatten fuktad trasa och torka 
sedan torrt. Alkoholbaserade desinfektionsmedel kan användas men detta torkar på sikt ut ytan. 
 
Även stativ etc. kan torkas med en fuktig trasa. Behöver dessa delar desinficeras kan man använda t.ex. Virkon eller 
alkoholbaserade desinfektionsmedel. 
 
Återvinning 
Ställdon, kontrollbox och fotkontroll hanteras som elektronikavfall. Stativ och hjul deponeras som metallavfall. Dynor samt 
plastdetaljer deponeras som brännbart avfall. 
 
 
Tekniska specifikationer SX 
Höjd min / max Bredd: Längd: Viktt: Max dynamisk 

belastning: 
50 / 102 cm 70 cm 201 cm 74 kg 225 kg 
 
Tekniska specifikationer SXT 
Höjd min/max: Bredd: Längd: Vikt: Max dynamisk 

belastning: 
51 / 104 cm 70 cm 210 cm 76 kg 225 kg 
 
Tekniska specifikationer SXG 
Höjd min/max: Bredd: Längd: Vikt: Max dynamisk 

belastning: 
51 / 104 cm 70 cm 200 cm 70 kg 225 kg 

18/02/15 
Side 11 
Rev: 00



FOLLO CORPUS SXT 

 
INTENDED USE, SX 

Follo Corpus SX is a physiotherapy/examination/treatment table intended for treating patients. 
 
INTENDED USE, SXT 
Follo Corpus SXT is an examination and treatment table intended for treating patients. 
 
INTENDED USE, SXG 
Follo Corpus SXG is a gynaecology examination and treatment table intended for treating patients. 
 
CHECK THE PRODUCT AS SOON AS IT IS DELIVERED 
Inform the carrier immediately if you notice any damage to the product from transport. Keep the packaging until the carrier has checked the 

products and both agree to sign for the delivery. 
 
Unpacking and installation 
1. Be careful when opening the packing. Knives or sharp objects must NOT be used because these can damage the product. 
2. Check to see whether the product was damaged during transport or not. 
3. Test the table’s functionalities. 
 
Safety information 
1. Familiarise yourself with thearm 
2.  table’s handles and switches before you start to use it. 
3. Make certain that nothing can be caught or pinched in the mechanism when making adjustments. 
4. The table must not be subject to excess dynamic loads beyond those stated on the product specification sheet. 
5. Make certain the table is standing on a flat and sturdy floor. 
6. Make certain the wheels are locked before beginning treatment. 
 
Guarantees 
Follo Futura offers a 2-year guarantee on materials and manufacturing errors, on the condition the product is used in accordance 
with its intended use and operating instructions. Wear and damage to parts with surface treatments are not covered by the 
guarantee. Damage from abnormal use, or damage caused by exceeding load specifications, is not covered by the guarantee. The 
instructions for use and maintenance must be followed for the guarantee to be valid. The product has an anticipated lifetime of 5 
years, assuming the product is subject to regular maintenance as described in these instructions. The product must not be modified 
in any way or used with other than the original parts. Producer liability for CE-labelling is revoked if any modifications are made to 
the product. 
 

 The table has a 6-month guarantee on the cushions, in case of production errors. (This does not include damage during 
transport or cutting damage when opening the packing). 

 The table has a 2-year guarantee on electrical parts. 
 The table has a 5-year production guarantee on mechanical constructions. 

 
This table has been mounted, checked and approved pursuant to the company's quality assurance system.  
 
User's Manual, SX / SXT / SXG 
Height adjustments:  
Use the foot pedal (1) to adjust the table to the desired height. 
 
Servicing the brake: 
The wheel brake can be engaged from one side of the table. The product is not equipped with a main locking mechanism, but the 
brakes function in pairs; one pair at the head cushion and one pair at the foot of the table. The brake pedal (4) is marked with a red 
and a green pedal. Press down on the red pedal to engage the brake. PLEASE NOTE! Both brakes must be engaged to keep the 
table in a stable position. Press down on the green pedal to release the brake.  
 
User's Manual, SX / SXG 
Servicing the head cushion: 
The head cushion (8) is adjusted using the handle located below the head cushion (7). Pull the handle toward you and adjust the 
cushion to the desired position, then release the handle. PLEASE NOTE! The head cushion should not be used as a chair. 
 
User’s Manual, SX 
Servicing the back cushion:  
The back cushion (10) is adjusted using the handle (11) located under the back cushion. Push the handle inward to set the cushion 
at the desired position, then release the handle to lock the cushion in place.  
 
Adjust the frame:  
The table’s stability is adjusted by moving the adjustment leg (9). First loosen the backnut (12), then move the adjustable foot (13) 
until the table legs rest firmly on the floor, then lock the adjustment leg by tightening the backnut. 
 
User’s Manual, SXT 
Servicing the head cushion: 
The handle (3) in front/below the head cushion releases the lock on the head cushion so the cushion can be rotated up or down. The 
head cushion will remain in place when you release the handle. PLEASE NOTE! Be certain the handle (3) points downward so the 
head cushion (2) and handle are not jammed together. 

18/02/15 
Side 12 
Rev: 00



 
 
 
User’s Manual, SXG 
Servicing the legs supports:  
Loosen the wheel (6) and pull the pipe outward in a horizontal direction to the desired position, then tighten the wheel. To adjust the 
leg supports to the correct height: Loosen the handle (5), adjust to the desired height, then tighten the handle firmly. 
 
 
 
Maintenance / regular inspections 
Check the following items once every three months: 
1. Damage or wear to wires. 
2. Check to see that the height adjustment and all servicing handles and pedals are working properly. 
3. Apply a thin layer of standard silicone spray on the glide surfaces. 
4. Check the Seeger rings and screws to make certain these have not loosened or fallen off. 
5. Check to see that the brake function is working properly. 
 
 
Cleaning 
The synthetic leather must be cleaned frequently to protect its lasting quality. A soft rag and warm soapy water should be used. Mild 
soap and soap flakes are recommended, remaining soap must be removed using cold water – then dry using a soft rag. Remove 
any stains using a soft brush. 
The synthetic Skai leather is resistant to mild acids, alkali liquids and normal stains. Stains from ballpoint pens, lipstick, newspapers 
and foods can stick to the leather permanently, so these must be removed immediately using a moist soft rag or sponge with soapy 
water. Do not put hot or cold packs directly on the leather. Solvents, wax polish, strong synthetic detergents or chemical detergents 
must not be used. The use of these substances will destroy the plastic and it will harden and crack. 
 
Recycling 
The actuator, control box and foot pedal contacts should be delivered to an electrical waste container. The frame, scissor legs, top 
frame and cushion frame can be discarded in a metal recycling bin. The plastic products and cushions should be thrown into the 
general waste bin.  
 
The electric motor  
The electric motor is ready for use and has been tested at the factory. In the event of a malfunction try the following solutions: 
1. Check the plug to see if it is sitting properly in the socket. 
2. Check to see that the electrical contacts on the motor are properly fastened. 
 
 
Technical specifications SX 
Min / max height: Width: Length: Weight: Max. dynamic 

load: 
50 / 102 cm 70 cm 201 cm 74 kg 225 kg 
 
Technical specifications SXT 
Min / max height: Width: Length: Weight: Max. dynamic 

load: 
51 / 104 cm 70 cm 210 cm 76 kg 225 kg 

 
Technical specifications SXG 
Min / max height: Width: Length: Weight: Max. dynamic 

load: 
51 / 104 cm 70 cm 200 cm 70 kg 225 kg 

 

18/02/15 
Side 13 
Rev: 00



FOLLO CORPUS SX/SXT/SXG 
 
ANWENDUNG SX 
Follo Corpus SX ist eine Physiotherapie-, Untersuchungs- und Behandlungsliege zur Behandlung von Patienten. 
 
ANWENDUNG SXT 
Follo Corpus SXT ist eine Untersuchungs- und Behandlungsliege zur Behandlung von Patienten. 

 
ANWENDUNG SXG 
Follo Corpus SXG ist eine Gynäkologie-, Untersuchungs- und Behandlungsliege zur Behandlung von Patienten. 

 
LIEFERUNG PRÜFEN 
Bei eventuellen Schäden die Frachtfirma unverzüglich informieren. Verpackung aufheben bis der Transporteur die Sendung kontrollieren 
kann und ein Abkommen über weitere Vorgehensweise vereinbart wurde. 
 
ÖFFNEN / INSTALLIEREN 
- Verpackung sehr vorsichtig öffnen. Messer oder scharfe Gegenstände nicht benutzen – das Produkt 
  kann beschädigt werden. 
- Das Produkt auf etwaige Transportschäden überprüfen  
- Sämtliche Funktionen der Liege überprüfen. 

 
SICHERHEITSINFORMATION 
Machen Sie sich bekannt mit den verschiedenen Funktionen der Liege, bevor sie diese in Betrieb nehmen. 
Bitte die Einklemmrisiken bei verschiedenen Einstellungen beachten. 
Die Liege darf nicht über den angegebenen, dynamischen Maximalwert belastet werden. 
Überprüfen Sie dass die Liege stabil auf dem Boden steht. 
Die Transportrollen sollen vor der Inbetriebnahme festgestellt sein. 

 
GARANTIEVORSCHRIFTEN 
Follo Futura gewährt 2 Jahre Garantie auf Material- und Herstellungsfehler, unter der Voraussetzung dass die Liege sachgerecht und 
gemäß der Bedienungsanleitung benutzt wird. 
Verschleiß oder Schäden an lackierten Oberflächen, Überbelastung oder unsachgemäße Nutzung sind von der Garantie ausgenommen. 
Bei normaler Nutzung und regelmäßiger Wartung gemäß der Bedienungsanleitung ist eine 5-jährige Produktgarantie auf die mechanische 
Konstruktion gewährleistet. 
Bei Modifizierung oder Verwendung von nicht originalen Ersatzteilen entfällt die CE-Zulassung.  
Auf etwaige Produktionsfehler auf Polster wird 6 Monate Garantie gewährleistet. 
Polster die beim Transport oder beim Auspacken von Schneidewerkzeuge beschädigt wurden, werden von der Garantier nicht abgedeckt. 

 
Die Liege wurde produziert und kontrolliert gemäß das Qualitätssicherungssystem des Herstellers. 

 
BEDIENUNGSANLEITUNG SX / SXT / SXG 
Höheneinstellung: 
Die Höhe wird mittels des Fußpedals (1) justiert. 
 
Feststellfunktion: 
Die Transportrollen können von beiden Seiten der Liege betätigt werden. Die Feststellfunktion wird paarweise – jeweils an dem Kopfteil und 
Fußteil betätigt. Die Fußpedale (4) sind mit Rot und Grün 
markiert – Durch das Treten auf dem roten Pedal wird die Feststellfunktion aktiviert. (Achtung) Die Liege steht dann erst fest, wenn alle 
rollen gesperrt sind. Durch das Treten auf dem grünen Pedal wird die Feststellfunktion entriegelt. 

 
BEDIENUNGSANLEITUNG SX  /  SXG 
Kopfteil einstellen: 
Das Kopfteil (7) wird durch der Betätigung des Hebels (8) unter dem Kopfteilpolster reguliert. Ziehen Sie den Hebel zu sich, bewegen Sie 
das Kopfteil in die gewünschte Position und lassen Sie den Hebel wieder los. (Achtung) Das Kopfteilpolster ist für das Aufsitzen nicht 
konstruiert. 

 
BEDIENUNGSANLEITUNG  SX 
Beinpolster einstellen: 
Das Beinpolster (10) wird durch den Hebel (11) unter dem Beinpolster reguliert. Den Hebel eindrücken, das Fußteil in die gewünschte 
Position führen und den Hebel wieder loslassen. 

 
Nivelierung des Untergestells: 
Die Stabilität der Liege wird bei dem einstellbaren Bein (9) reguliert. Kontermutter (12) lösen, den verstellbaren Fuß (13) bewegen, bis die 
Liege stabil steht und mit der Kontermutter sichern. 
 
BEDIENUNGSANLEITUNG  SXT 
Bedienung des Kopfteilpolsters: 
Der Hebel (3) vorne unter dem Kopfteil löst die Haltevorrichtung des Kopfteils aus. Den Winkel des Kopfteils wählen und den Hebel wieder 
loslassen. (Achtung) Der Hebel (3) soll nach unten zeigen, so dass das Kopfteilpolster (2) und der Hebel nicht eingeklemmt wird. 

 
BEDIENUNGSANLEITUNG  SXG 
Bedienung der Stützbeine:  18/02/15 

Side 14 
Rev: 00



Drehknopf (6) lösen und das Rohr in der gewünschten horizontalen Position führen. Den Drehknopf wieder gut anziehen. Um die korrekte 
Höhe der Beinstützen zu gelangen: Hebel (5) lösen, einstellen und den Hebel wieder gut befestigen. 

 
WARTUNG 
Wiederkehrende Kontrollmaßnahmen (jede 3. Monat): 
Bitte alle Leitungen auf Schäden oder Verschleißerscheinungen prüfen. 
Höheneistellung, Bedienteile und Pedale auf deren einwandfreien Funktion kontrollieren. 
Gleitflächen sollten mit einer dünnen Schicht von Silikonspray eingesprüht werden. 
Seeger-Ringe und Schraubverbände auf deren festen Sitz überprüfen. 
Die Feststellfunktion auf der korrekten Funktion prüfen. 

 
REINIGUNG 
Kunstlederoberflächen sollen regelmäßig gereinigt werden. Weiche Tücher und warme, milde Seifenlauge werden hierfür benutzt. 
Restbestände werden mit kaltem Wasser weggespült. Mit weichen Tüchern abtrocknen. Bei festen Verschmutzungen kann eine weiche 
Bürste benutzt werden. 
Das Kunstleder ist gegen milde Säuren und alkalische Flüssigkeiten widerstandsfähig. 
Flecken von Kugelschreiber, Lippenstift, Zeitungen und Essensrestgegenstände sollte sofort mit einem weichen Tuch oder Schwamm mit 
milder Seifenlauge entfernt werden. Warme oder kalte Packung nicht direkt an der Kunstlederoberfläche platzieren. 
Lösungsmittel, Poliermittel, hoch konzentrierte synthetische oder chemische Reiniger darf nicht verwendet werden. Produkte dieser Art 
zerstört das Kunstleder, macht es hart und rissig. 

 
RECYKELN 
Hubmotor, Kontrollbox und Fußschalter wird als Elektroschrott recycelt. Unter- und Obergestell, Scherenkonstruktion und Polsterrahmen 
werden als Metall deponiert. Produkte aus Kunststoff wird als Restmüll entsorgt. 

 
ELEKTROMOTOREN  
Die Elektromotoren werden werkseitig montiert und kontrolliert. Sollte jedoch eine Fehlfunktion festgestellt werden, bitte folgen Funktionen 
zuerst überprüfen: 
- Überprüfen Sie dass der Stecker der Steuerleitung korrekt eingesteckt wurde. 
- Überprüfen Sie dass der Netzstecker korrekt angeschlossen wurde. 

 
TECHNISCHE SPEZIFIKATION SX 
Höhe min/max: Breite: Länge: Gewicht: Max dynamische 

Belastung: 
50 - 102 cm 70 cm 201 cm 74 kg 225 kg 

 
TECHNISCHE SPEZIFIKATION SXT 
Höhe min/max: Breite: Länge: Gewicht: Max dynamische 

Belastung: 
51 - 104 cm 70 cm 210 cm 76 kg 225 kg 

 
TECHNISCHE SPEZIFIKATION SXG 
Höhe min/max: Breite: Länge: Gewicht: Max dynamische 

Belastung: 
51 - 104 cm 70 cm 200 cm 70 kg 225 kg 

 

18/02/15 
Side 15 
Rev: 00



 
Merker: 
 
 

 
 

Serienummer, fabrikat navn, 
adresse og CE merke. 

 
 

Klemfare 

 
 

Advarsel mot elektrisk støt. 

 
 

Merke for fotpedal. Ned 
funksjonen. 

 
 

Merke for fotpedal. Opp 
funksjonen. 

 
 

Retningspil for puteutløser 
funksjonen. Follo Corpus 
SXT. 

Stor etikett med logo og web 
adresse. 

 

18/02/15 
Side 16 
Rev: 00



PARTS LIST

ITEM QTY PART NUMBER

1 1 225-01 Bunnramme

2 4 531-003797 Oljebronsjelager

3 4 532-004210 Hjul

4 2 225-13 Bremsebolt

5 4 591-002045 F50x40 HULL Ø13 

6 2 591-004190 bremsepedal

7 2 591-004190 Bremsepedal HØYRE

8 4 591-000242 Hullplugg

9 4 572-001851 M6 underlagskive

10 4 560-002038 M6x10 Unbrako

7

4

5

2

1

10

9

8

3

6

Bunnramme

3

6

7

8

2

18/02/15 
Side 17 
Rev: 00



PARTS LIST

PART NUMBERQTYITEM

531-003797 Oljebronsjelager161

225-02 Ytre saksevange12

225-03 Indre saksevange13

225-11 Øvre lagerhjul24

225-12 Nedre hjullager25

225-18 Distansehylse26

225-10 Øvre bæreaksel27

225-09 Nedre bæreaksel48

591-001969 E30x3029

530-117616 Ø10-Ø12x10110

562-001844 M12 låsemutter
1211

591-001963 SW191212

670-004219 Fotkontakt FS2113

670-004225 Actuator114

212-43 Aksel Ø15115

212-49 Aksel Ø12/Ø10116

571-002596 A12 Seegerring117

571-000494 A10 Seegerring118

572-001848 Ø12 underlagskive1219

670-004218 Kontrollboks CB9120

Sakseramme

13

11

19

8

18

14

15

16

12

2

1

10

6

7

3

9

17

4

5

30

12

11

19

1

1

1

1

9

19

11

12

19

11

12

8

19

11

12

18/02/15 
Side 18 
Rev: 00



PARTS LIST

ITEM QTY PART NUMBER

1 4 531-003797 Oljebronsjelager

2 1 225-56 Toppramme SXT

3 1 225-52 Putehengsel SXT

4 2 225-55 Lang putevange SXT

5 1 210-26 Puteramme

6 4 591-002043 F50x30

7 2 591-000296 F30x20

8 2 591-001995 F40x30

9 1 200-77 Hodepute bolt

10 2 591-001969 E30x30

11 2 200-72 Aksling til utløser

12 2
567-002997 M12 håndtak

13 2 562-002003 M12 mutter

14 1 560-000314 M8x90 Unbrako

15 5
562-001846 M8 Låsemutter

16 2 572-001979 Ø8 Plast skive, hvit

17 12 572-001847 M8 Underlagskive

18 2 560-002030 M8x75 Unbrako

19 2 560-003926 M8x65 Unbrako

20 6 591-002581 SW13

21 6 560-000273 M6x45 Maskinskrue

22 4 560-002046 M6x100 Maskinskrue

23 2 560-002031 M6x50 Unbrako

24 2 591-000197 Gummidemper

25 1 40000-95 Papirrullholder

26 1 591-002438 GL25

27 1 591-002840 IPIM 25

28 1 572-001750 Skive Ø50 Ø8,5 2

29 1 567-000462 Stjerneratt Ø40 M8 10

30 2 560-001840 M8x40 Unbrako

31 2 560-002235 M6x16 Unbrako

32 1 225-50 Utløser SXT

33 2 591-002578 Plastinnsats IKPT

20

22

2

21

4

8

5

24

1

15

17

11

13

12

10

18

16

14

9

3

19

6

23

7

Toppramme SXT

6

17

10

15

20

23

22

20

17

17

29

28

27

25

26

30

17

31

32

33

33

18/02/15 
Side 19 
Rev: 00



PARTS LIST

ITEM QTY PART NUMBER

1 1 597-200-75 Sponplate

2 1 597-200-75 SKUM

3 1 597-200-76 Sponplate

4 1 597-200-76 SKUM

5 1 636-000771 Laserfolie HODE

6 1 636-000771 Laserfolie BUNNTREKK

7 12 562-002009 M6 klomutter

8 1 597-200-76 SKAI

9 1 597-200-75 SKAI

7

4

3

6

8

9

2

1

5

Putesett SXT

18/02/15 
Side 20 
Rev: 00



PARTS LIST

PART NUMBERQTYITEM

531-003797 Oljebronsjelager
41

572-001847 M8 Underlagskive
15

2

572-001851 M6 underlagskive
1

3

40000-95 Papirrullholder
14

560-001840 M8x40 Unbrako2
5

591-002840 IPIM 25
16

572-001750 Skive Ø50 Ø8,5 2
17

591-002438 GL2518

567-000462 Stjerneratt Ø40 M8 10
19

40000-7 Hodeputeramme
110

40000-8-6 Utløserhåndtak
111

480-200-45- Hodepute
113

591-001968 A12 propp114

560-002039 M6x30 Unbrako115

560-002824 M8x35 Unbrako316

40000-8-3 Oppheng117

560-000272 M6x40 Maskinskrue1018

591-000296 F30x20319

225-33 Toppramme120

572-001979 Ø8 Plast skive, hvit
5

21

225-30 Putevange222

560-003924 M8x55 Unbrako223

562-001846 M8 Låsemutter
624

480-225-50- Ryggpute
1

26

591-002043 F50x30227

591-002581 SW13
931

25905-9 Skål/bakke

137

560-002782 M8x150 Utv 6kt skrue
238

586-002088 Gassfjær 300N/430mm
139

591-002044 F20x40340

40000-102 Benfeste
243

40000-84-03 Låsehylse for benfeste
244

40000-84-04 Glidehylse
445

567-004097 RATT M10x20446

39

10

2

21

31

24

1

27

20

16

4

8

6

9

7

5

38

22

26

23

37

18

19

17

15

3

14

11

13

16

2

18

18

2

21

21

24

31

2

2

24

2

5

2

23

2

2

24

1

231

31

2

16

1

1

18

40

19

19

31

31

Toppramme SXG

46

46

45

44

43

43

45

40

40

18/02/15 
Side 21 
Rev: 00



PARTS LIST

PART NUMBERQTYITEM

225-1511

531-003797 Oljebronsjelager42

591-002045 F40x5043

591-000486 E35x3534

591-001970 E35x35M1015

562-002002 M10 mutter16

591-002054 M10x40 stillskrue17

3

3

3

4

4

4

5

6

7

2

2

2

2

1

3

Bunnramme SX faste ben

18/02/15 
Side 22 
Rev: 00



PARTS LIST

PART NUMBERQTYITEM

225-04 Toppramme11

531-003797 Oljebronsjelager42

225-07 Putevange23

572-001847 M8 Underlagskive
124

560-003924 M8x55 Unbrako25

562-001846 M8 Låsemutter

5
6

591-002581 SW13127

591-000296 F30x2038

591-002043 F50x3049

572-001979 Ø8 Plast skive, hvit
610

40000-7 Hodeputeramme111

591-002044 F20x40112

560-002782 M8x150 Utv 6kt skrue213

40000-8-3 Oppheng
114

40000-8-6 Utløserhåndtak

115

591-001968 A12 propp
1

16

560-002824 M8x35 Unbrako3
17

560-002039 M6x30 Unbrako118

572-001851 M6 underlagskive
1

19

586-002088 Gassfjær 300N/430mm
120

560-000272 M6x40 Maskinskrue1021

225-19 POM distansehylse126

480-200-45 Hodepute127

480-40000-16-6 Hel bakpute128

Toppramme SX Prima

4

13

7

4

13

7

8

8

3

3

4
6

7

4

5

7

7

6

4

4

5

7

9

1

9

2

9

10

12

11

815

19

16

18

21

7

6

4

10

10

10

4

6

7

20

7

17

4

10

7

17

4

4

17

7

26

14

7

10

4

6

2

2

2

9

21

21

28

27

18/02/15 
Side 23 
Rev: 00



PARTS LIST

PART NUMBER
QTY

ITEM

225-14 Toppramme Bas
11

531-003797 Oljebronsjelager
4

2

591-002043 F50x30
4

3

591-000197 Gummidemper2
4

225-16 Ryggputevange25

560-000272 M6x40 Maskinskrue
146

572-001847 M8 Underlagskive
207

560-000790 M8x50 Unbrako
28

562-001846 M8 Låsemutter
99

591-002581 SW132010

572-001979 Ø8 Plast skive, hvit
811

40000-7 Hodeputeramme
112

560-002782 M8x150 Utv 6kt skrue213

586-002088 Gassfjær 300N/430mm
214

560-002824 M8x35 Unbrako515

40000-8-3 Oppheng116

40000-8-6 Utløserhåndtak
117

591-001968 A12 propp118

572-001851 M6 underlagskive119

560-002039 M6x30 Unbrako
1

20

591-002044 F20x40
1

21

591-000296 F30x20322

225-17 Bakputeramme
1

23

560-003924 M8x55 Unbrako224

212-88 Ø10/Ø8 Lagerhylse
125

586-000758 liten gassutløser
126

M10x1 lav mutter
127

480-40000-16-5 bakpute
128

480-40000-16-4 Midtpute
129

480-200-45 Hodepute
130

586-000757 Utløsehåndtak flat
131

561-000760 Ø4x20 Treskrue Torx
232

577-220880 Gassfjærvaier SX
133

28

29

1

3

3

4

4

3

2

2

2

2

3

13

10

7

11

11

7

9

10

32

32

31

22

22

23

10

15

7

11

7

14

10

9

11

33

27

10

9

7

26

25

7

15

10

14

10

9

7

7

24

10

10

9

7

7

8

10

21

22

12

5

5

17

18

19

20

10

15

7

16

7

15

10

10

9

7

11

11

7

15

10

6

6

6

30

Toppramme SX Bas

18/02/15 
Side 24 
Rev: 00



18/02/15 
Side 25 
Rev: 00




